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APPENDIX 2: Data of EMI test
Carrier Frequency Separation

UL Japan, Inc.
Head Office EMC Lab. No.6 shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1) / RSS-210 A8.1(2)
Equipment Navigation ECU Test Distance -
Model DNNSO025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DCI12vV Humidity 63 %
Mode Bluetooth Tx Hopping On / Inquiry Engineer Tomotaka Sasagawa
Ch Freq. Channel separation Limit
[MHz] [MHz]
Low | 2402.0 1.000 0.620 [MHz] (two-thirds of 20dB Bandwidth (0.930 [MHz] ) ) or 25[kHz] (whichever is greater)
Mid 2441.0 1.000 0.583 [MHz] (two-thirds of 20dB Bandwidth (0.875 [MHz] ) ) or 25[kHz] (whichever is greater)
High 2480.0 1.000 0.583 [MHz] (two-thirds of 20dB Bandwidth (0.875 [MHz] ) ) or 25[kHz] (whichever is greater)
Inquiry | 2441.0 2.000 0.519 [MHz] (two-thirds of 20dB Bandwidth (0.779 [MHz] ) ) or 25[kHz] (whichever is greater)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No.

: 28AE0322-HO-A-R1

Page : 14 of 57
Issued date : January 11, 2008
Revised date : February 4, 2008
FCCID : HYQDNNSO025
Carrier Frequency Separation
Ch:Low Ch:Mid
i Agilent R T ¥ Agilent R T
& Mkrl 1.988 MHz & Mkrl 1800 MHz
Ref 8 dBn #Atten 10 dB 816 dB | Ref @ dBm shtten 10 dB 0.08 dB
#Pesl | #Peak T
Log = i;g LR 2
16 = |
dB/ / \ / dB/ \’\ /V
LaRy LoAv
S1 82 5182
M3 FC M3 FC
AR AAl
£ £
£50k F>50k
Swp Swip
Center 2,403 000 GHz Span 3 MHz Center 2.441 698 GHz Span 3 MHz

#Res BW 100 kHz

#YBH 308 kHz

Stigep 1 ms (681 pts) #Res BH 108 kHz #YBH 308 kHz

Sweep 1 ms (601 pts)

Ch:High Inquiry
¥ Agilent R T ¥ Agilent R T
a Mkrl 1.906 MHz a Mkrl 2,000 MHz
Ref & dBm #Atten 16 dB -0.62 dB Ref @ dBm #Atten 10 dB 9.05 dB
#Pea | #Paak | ‘
Ii%g iR 4 \i%g 1R
o)
dg/ W\ . d8/
] ] ™ i AN PN
A
LgAw LAy \\ / ﬂ\'\ﬁ/‘ /
5182 Sl s2
M3 FC M3 FC
AR AR
£0f2: £0f):
50k 58k
Sup Swp
Center 2.479 000 GHz Span 3 MHz Center 2.441 608 GHz Span 5 MHz

#Res BH 180 kHz

+YEH 300 kHz

Sweep 1 ms (601 pts) #Res BH 106 kHz #UBH 380 kHz

Sweep 1 ms (601 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Carrier Frequency Separation (EDR)

UL Japan, Inc.
Head Office EMC Lab. No.6 shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1) / RSS-210 A8.1(2)
Equipment Navigation ECU Test Distance -
Model DNNSO025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DCI12V Humidity 63 %
Mode Bluetooth Tx Hopping On Engineer Tomotaka Sasagawa
Ch Freq. Channel separation Limit
[MHz] [MHz]
Low 2402.0 1.000 0.867 [MHz] (two-thirds of 20dB Bandwidth ( 1.300 [MHz] ) ) or 25[kHz] (whichever is greater)
Mid 2441.0 1.000 0.847 [MHz] (two-thirds of 20dB Bandwidth ( 1.270 [MHz] ) ) or 25[kHz] (whichever is greater)
High | 2480.0 1.000 0.847 [MHz] (two-thirds of 20dB Bandwidth ( 1.270 [MHz] ) ) or 25[kHz] (whichever is greater)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Carrier Frequency Separation (EDR)
Ch:Low Ch:Mid
¥ Agilent ¥ Agilent R
& Mkrl 1.988 MHz & Mkrl 1800 MHz
Ref —4 B #Atten 10 dB 831 dB | Ref -4 dBm shtten 10 dB -0.06 dB
#Peak | #Peak |
Log iR Log 1R 1
5 5
B/ i an iy \A\N\u i et e s MVIL(\_ et - M 5,
LgAv LgAv
5152 1 52
M3 FC M3 FC
AR ARl
£00: £
50k F>50k
Swp Swp
Center 2.403 008 GHz Span 3 MHz Center 2.441 600 GHz Span 3 MHz

#Res BW 109 kHz

+WBH 308 kHz

Sweep 1 ms (601 pts)

#Res BH 100 kHz

#YBH 300 kHz

Sweep 1 ms (601 ptsy

Ch:High

% Agilent

Ref —4 dBm

#ftten 18 dB

a Mkrl 1.006 MHz
-0.82 dB

#Peak
Log

38/ i /\

A

L

by, A

T B

LgAv

s1 082

M3 FC

£
50k

Sup

Center 2,479 000 GHz
#Res BH 100 kHz

#YEH 300 kHz

Span 3 MHz
Sweep 1 ms (601 pts)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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20dB Bandwidth

UL Japan, Inc.

Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1) / RSS-210 A8.1(1)
Equipment Navigation ECU Test Distance -
Model DNNS025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12V Humidity 63 %
Mode Bluetooth Tx Hopping Off / Inquiry Engineer Tomotaka Sasagawa
Ch Freq. 20dB Bandwidth Limit
[MHZz] [MHZ] [MHZz]
Low 2402.0 0.930 -
Mid 2441.0 0.875 -
High 2480.0 0.875 -
Inquiry 2441.0 0.779 -
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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20dB Bandwidth
Ch:Low Ch:Mid
i Agilent R T i Agilent R T
a Mkrl 930 kHz a Mkrl 875 kHz
Ref -12.8 dBm #ftten 16 dB -0.37 dB Ref -12.3 dBm #Atten 16 dB 0.19 dB
#Peak #Peak
Log Log \,\/J\
18 \\/ 10 \\V
dB/ 1R 1 dB/ iR 1
<O, O /\J
ol f/ o /J \\
-32.8 [\ -32.3 Al
B L\ B ﬂ/
LaAv LoAv
s1 82 I B T
M3 FC M3 FC|
AR AR
£(0: £
f>50k 50k
Sup Swp
Center 2.402 008 GHz Span 3 MHz Center 2.441 600 GHz Span 3 MHz
#Res BH 30 kHz #UBH 30 kHz Sweep 4.04 ms (681 pts) #Res BH 3@ kHz #YBH 36 kHz Sweep 4.04 ms (601 pts)
Ch:High Inquiry
Agilent R T - Agilent R T
a Mkrl 875 kHz a Mkrl 779 kHz
Ref -13.3 dBm #fAtten 10 dB -0.22 dB Ref -12.9 dBm #Atten 10 dB 0.46 dB
#Peak #Peak
Log \I\/J\ Log
16 18
i/ wx W i/ i VT VA ni\
o] /J ol /JV /N
333 i) 2329 A
dBn J [’ dBm J f ’N
Lafv LaAv rr‘\ﬁ/"t U"wp\ nUn VV\-L\('J
s1 s~ sLs2 v
M3 FC M3 FC|
AR AR
£(6: £(£)
256k 50k
Swp Swp
Center 2,486 008 GHz Span 3 MHz Center 2.441 600 GHz Span 2.5 MHz
#Res BH 30 kHz #UBH 30 kHz Sweep 4.04 ms (681 pts) #Res BH 3@ kHz #WBH 36 kHz Sweep 3.36 ms (601 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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20dB Bandwidth (EDR)

UL Japan, Inc.

Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1) / RSS-210 A8.1(1)
Equipment Navigation ECU Test Distance -
Model DNNS025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12V Humidity 63 %
Mode Bluetooth Tx Hopping Off Engineer Tomotaka Sasagawa
Ch Freq. 20dB Bandwidth Limit
[MHZz] [MHZz] [MHz]
Low 2402.0 1.300 -
Mid 2441.0 1.270 -
High 2480.0 1.270 -
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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20dB Bandwidth (EDR)
Ch:Low Ch:Mid
i Agilent R T ¥ Agilent R T
a Mkrl 1380 MHz a Mkrl 1.278 WHz
RSF ;12.4 4B #fitten 16 dB -3.49 dB RSF ;11.8 dBm shtten 18 dB 0.18 dB
#Pegl #Fea
Log \J\ Log \\f\
14 19
dB/ i : B/ " L M
ol ol
e W kil il e g [V \WN“'\
dBm dBm
LaRy LoAv
51 52 51 2]
M3 FC| M3 FL
AR A
£(0: £(1),
50k F>50k
Sup Swp
Center 2.402 008 GHz Span 3 MHz Center 2.441 600 GHz Span 3 MHz

#Res BH 38 kHz #UBHW 30 kHz

Ch:High
# Agilent R T

a Mkrl 1.270 MHz
-0.36 dB

Sweep 4.04 ms (681 pts) #Res BH 3@ kHz #YBH 36 kHz Sweep 4.04 ms (601 pts)y

Ref -12.7 dBm #Atten 18 dB

#Peak

Log /\,v/\,/\
18
dB/ 1R

Center 2,486 008 GHz Span 3 MHz

#Res BH 30 kHz #UBH 30 kHz Sweep 4.04 ms (681 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Number of Hopping Frequency

UL Japan, Inc.
Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1)(iii) / RSS-210 A8.1(4)
Equipment Navigation ECU Test Distance -
Model DNNSO025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12V Humidity 63 %
Mode Bluetooth Tx Hopping On / Inquiry Engineer Tomotaka Sasagawa
Mode Number of channel Limit
[time] [time]
Tx(Hopping on) 79 =15
Mode Number of channel Limit
[time] [time]
Inquiry 32 =15
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Number of Hopping Frequency

Hopping on (1/3)
R T

Hopping on (2/3)
R T

A A AN T N A N

/

R A I B L

/

LgAv /

LgRAw
5182 s1 52
M3 FC M3 FC
AR AR
£01: £(f
FTun FTun
Stp Swp
Start 2.400 6@ GHz Stop 2.430 68 GHz Start 2.436 80 GHz Stop 2.460 88 GHz
#Res BH 308 kHz #UBH 1 MHz Sweep 1 ma (601 pts) #Res BH 360 kHz #UBH 1 MHz Sweep 1 ms (6B pts)
. .
Hopping on (3/3) Inquiry (1/3)
R

(O OY Y & [ Rl nlp N
\ LU U T [
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s1%2 51 SZVIJ \W\"\
MS;E ‘ﬂ\'\\‘ MSEE W
= e ey
»%ja BH. 3680 kHz Inq;iBiL;};HEZ/3) Sweep 1 ms (661 prs) %Ifs BN. 3080 kHz Inq;iBib;l};des/3) Sweep 1 ms (6B1 pts)
e VN O N I N VY | 2 T e e e
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HenERERIRRSRIIE s RRRAEE
i T |
s 4 W‘

Start 2.430 98 GHz Stop 2.46

@6 GHz

Start 2.466 68 GHz

Stop 2.490 08 GHz

#Res BH 368 kHz #UBH 1 MHz Sweep 1 ms (601 prs) #Res BH 300 kHz #VBH 1 MHz Sweep 1 ms (601 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Number of Hopping Frequency (EDR)

UL Japan, Inc.
Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1)(iii) / RSS-210 A8.1(4)
Equipment Navigation ECU Test Distance -
Model DNNS025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12V Humidity 63 %
Mode Bluetooth Tx Hopping On Engineer Tomotaka Sasagawa
Mode Number of channel Limit
[time] [time]
Tx(Hopping on) 79 =15
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Number of Hopping Frequency (EDR)

Hopping on (1/3)
R

Hopping on (2/3)
R

o [PATE VY YAIA

LyRy l

1 %2

M3 FC

£(1):

FTun
Swp ’ﬁ

l

i Agilent i Agilent
Mirl 2.462 06 GHz Mkrl 2.441 8@ GHz
Ref -5 dBm #Atten 10 dB -9.35 dBm Ref -5 dBm #Atten 18 dB -9.64 dBm
#Peak #Peak
1 1
Log o Log 5
5 5 N SR P P Py 5 P P N 2
B/ ‘T YR TS V IOET VT L WYVYIVY Vi
LgAv ’ LgRAw
5182 J s1 52
M3 FC M3 FC
AR AR
£ £(fn
FTun FTun
Stp Swp
Start 2.400 6@ GHz Stop 2.430 68 GHz Start 2.436 80 GHz Stop 2.460 88 GHz
#Res BH 308 kHz #UBH 1 MHz Sweep 1.092 ms (8192 pts) #Res BH 360 kHz #UBH 1 MHz Sweep 1.892 ms (3192 pts)
.
Hopping on (3/3)
3 Agilent R T
Mkrl 2.480 00 GHz
Ref -5 dBm #Atten 10 dB -18.98 dBm
sPeak
Log 1

Start 2.460 08 GHz Stap 2.499 00 CHz
#Res BH 300 kHz #WBW 1 MHz Swesp 1.092 ms (8192 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Dwell time
UL Japan, Inc.
Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1)(iii) / RSS-210 A8.1(4)
Equipment Navigation ECU Test Distance -
Model DNNS025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12v Humidity 63 %
Mode Bluetooth Tx Hopping On / Inquiry Engineer Tomotaka Sasagawa

Mode Number of transmission Length of Result Limit

in a 31.6(79 Hopping x 0.4) transmission time|
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]

DHI1 Sltimes / Ssec. x 3l.6sec. = 323 times 0431 139 400

DH3 26times / Ssec. x 3l.6sec. = 165 times 1.689 279 400

DH5 17times / S5sec. x 3l.6sec. = 108 times 2.930 316 400

Inquiry 100 times / 1lsec. x 12.8sec. = 1280 times 0.129 165 400

UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Dwell time
DHI (1/2) DHI1 (2/2)
¥ Agilent R T 1 Agilent R T
abkrl 431 ps
Rsf @k dBm #Atten 10 dB RPeF EB dBm #ftten 10 dB -6.91 dB
#Pea #ea
Lo Log MR O T W T '
s ® T
/ dB/
s LA {1 |
I \
LgAw LgAw |
51 82 51 82 }
H3 FS M3 FS
AR U u ARl 11: l
£00: £
FTun 50k T T
i iy
Center 2.441 0088 GHz - Span @ Hz Center 2.441 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 5 (BB prs) Res BH 180 kHz #UBH 308 kHz Sweep 1 ms (1001 pts)
DH3 (1/2) DH3 (2/2)
¥ Agilent R T 1 Agilent R T
a Mkrl 1689 ms
RsF @k dBrm #Atten 10 dB RPeF EG B #fitten 10 dB 5.0 dB
#Pea #ea
i Log T et e WWVM}MM x
dB/ dB/ : Y o v ‘
LAy LgRw
3182 \ \ 3182
H3 FS M3 FS
& LI ML (VUL RIPIR (Wi PLOLR LRI LI R
£05): £
FTun 50k , ) ,
A i
Center 2.441 998 GHz Span @ Hz Center 2.441 980 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 5 (681 prs) Res BH 106 kHz #UBH 308 kHz Stigen 3.933 ms (1861 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Dwell time
DHS5 (172) DHS5 (212)
¥ Agilent T 1 Agilent R T
aMkrl 293 ms
Rsf @k dBm #Atten 16 dB Rsf EB dBm #Atten 10 dB 11.17 dB
#Pea #ea
Log Log 1 i i i MMWM *
. & SRR N
dB/ dB/
LAy LgRw
s1 52 \ \ \ $1 352
H3 FS H3 FS
A \-NJ w Lw\r/ L\u WL W W W \MJ il
£(f): £00
FTun F50k L
Ll I —t
Center 2.441 0088 GHz - Span @ Hz Center 2.441 880 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 5 (BB prs) Res BH 180 kHz #UBH 308 kHz Sweep 5 ms (1001 pts)
Inquiry (1/2) Inquiry (2/2)
¥ Agilent T 1 Agilent T
a Mkrl 1287 ps
Ref @ dBm #Atten 16 dB Ref -18 dBm #Atten 10 dB -2.25 4B
#Peak #Peak
i s s cat :
dB/ dB/ \
LoAw LgRw [ \
5182 s1 32 ‘J;,[ E
H3 FS H3 FS L
AR A f\
£(): £00 'Uf
FTun £50k [ /\,\ Al N A
[IETA r
Center 2.441 998 GHz Span @ Hz Center 2.441 980 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Stigep 1 5 (1881 pts) Res BH 106 kHz #UBH 308 kHz Sreen 300 ps (1001 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Dwell time (EDR)

UL Japan, Inc.
Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(a)(1)(iii) / RSS-210 A8.1(4)
Equipment Navigation ECU Test Distance -
Model DNNS025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DC12v Humidity 63 %
Mode Bluetooth Tx Hopping On Engineer Tomotaka Sasagawa
Mode Number of transmission Length of Result Limit
ina 31.6(79 Hopping x 0.4) transmission time
[msec] [msec] [msec]
3DHI S51times / S5sec. x 3l.6sec. = 323 times 0.444 143 400
3DH3 26times / S5sec. x 3l.6sec. = 165 times 1.696 280 400
3DHS5 17times / Ssec. x  31.6sec. = 108 times 2.945 318 400
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Dwell time (EDR)
3DH1 (1/2) 3DH1 (2/2)
¥ Agilent R T 1 Agilent R T
abkrl 444 ps
Ref @ dBm #Atten 16 dB Ref -6 dBm #Atten 10 dB 9.61 dB
#Peak #Peak .
L L
1%9 1n@g ﬁ(\vm I} f
o e | a7
T \
LgAw LgAw \
s1 52 $1 352
H3 FS | H3 FS
S(f)F'm . ! . oy , ! £(f)eﬂ F
FTun EB@N M F50k )
rL. Z
T R
AR I i
Center 2.441 0088 GHz Span @ Hz Center 2.441 680 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 5 (1091 pts) Res BH 180 kHz #UBH 308 kHz Sweep 1 ms (1001 pts)
3DH3 (1/2) 3DH3 (2/2)
¥ Agilent R T 1 Agilent R T
a Mkrl 1696 ms
Ref @ dBm #Atten 16 dB Ref -6 dBm #Atten 10 dB -6.65 dB
#Peak #Peak Ny
Log Log | | i
10 19 "
dB/ dB/
| T ' ] [
LAy LgRw
s
i e v | - ;
FTun £50k |
o I
Center 2.441 998 GHz N Span @ Hz Center 2.441 980 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Stigep 5 5 (1801 pts) Res BH 106 kHz #UBH 308 kHz Stigen 3.933 ms (1861 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Dwell time (EDR)
3DHS (172) 3DHS (212)
¥ Agilent R T 1 Agilent R T
a Mkrl 2945 ms
Ref @ dBm #Atten 16 dB Ref -6 dBm #Atten 10 dB 24.78 dB
#Peak #Peak
d e
&/ &/ |
N U N ‘ [ l 1 [ I
\ !
LAy \ l \ \ LgAw
T
e b Wy Ll W W L ol by el :
FTun RSk | L )
Center 2.441 0088 GHz - Span @ Hz Center 2.441 080 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 5 (1091 pts) Res BH 180 kHz #UBH 308 kHz Sweep 5 ms (1001 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Maximum Peak Output Power

UL Japan,

Inc.

Head Office EMC Lab. No.6 Shielded room

Company DENSO CORPORATION Regulation FCC15.247(b)(1) / RSS-210 A8.4(2)
Equipment Navigation ECU Test Distance -
Model DNNSO025 Date 09/26/2007
S/N 12 Temperature 25 deg.C.
Power DCI12V Humidity 63 %
Mode Bluetooth Tx Hopping Off Engineer Tomotaka Sasagawa
DH5
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [ [mW] | [dBm] | [mW] [dB]
Low 2402.0 -1.78 0.87 0.00 -0.91 0.81 20.97 125 21.88
Mid 2441.0 -1.18 0.88 0.00 -0.30 0.93 20.97 125 21.27
High 2480.0 -1.96 0.89 0.00 -1.07 0.78 20.97 125 22.04
2DH5
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [ [mW] [dB]
Low 2402.0 2.71 0.87 0.00 3.58 2.28 20.97 125 17.39
Mid 2441.0 1.98 0.88 0.00 2.86 1.93 20.97 125 18.11
High 2480.0 0.77 0.89 0.00 1.66 1.47 20.97 125 19.31
3DH5
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [ [mW] [dB]
Low 2402.0 2.76 0.87 0.00 3.63 2.31 20.97 125 17.34
Mid 2441.0 2.29 0.88 0.00 3.17 2.07 20.97 125 17.80
High 2480.0 1.27 0.89 0.00 2.16 1.64 20.97 125 18.81
Sample Calculation:

Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.
*The limit is rounded down to one decimal place.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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: 28AE0322-HO-A-R1
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: January 11, 2008

: February 4, 2008

: HYQDNNS025

Company
Kind of EUT
Model No.
Serial No.

Mode / Remarks :

Radiated Spurious Emission (below 1GHz)

Tx, Ch. Low(DHS5)

D EMISSION TEST

DATA OF RAD IATU!EJ

: DENSO CORPORATION
: Navigation
: DNNS025

112

Bluetooth, Tx, 2402MHz

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

DH5

apan,

Report No
Power

Temp. /Humi

Operator

Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2007/10/05

: 28AE0322-HO
1 D12V

© 26deg.C. / 65%
: Takahiro Hatakeda

All other spurious emissions were less than 20dB for the limit. - vg:ifzgfa
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
90
80
70
60
50 .
I
20 I o} b S
i ‘ 7
30 S i X X
! i
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
. Antenna | Loss& .
Frequency | Reading DET Factor Gain Level Angle | Height Polar Limit Margin Comment
[MHz] [dBuv] [dB/m] [dB] [dBuv/m] | [Deg] | [cm] [dBuV/m] [dB]
95. 786 42.4) QP 9.0 -21.3 30.1 M 325 Hori 43.5 13.4
95. 786 44.4 QP 9.0 -21.3 32.1 0] 100( Vert. 43.5 1.4
213. 336! 37.8 QP 17.2 -19.8] 35.2 156 100| Hori 43.5 8.3
213. 336 37.0 QP 17.2 -19.8; 34.4 0] 100( Vert. 43.5 9.1
224. 005! 4.1 QP 17.0; -19. 6] 38.5 174 300( Hori 46.0 7.5
224. 005 40.2( QP 17.0 ~19.6; 37.6 349 100( Vert. 46.0; 8.4
434. 848 34.9 QP 18.1 -19.3 33.7 180 114 Vert 46.0 12.4
434,848 42.8( QP 18.1 -19.3 41.6 88 100( Hori 46.0; 4.4
579. 797 21.2| QP 19.3 -19.1 21. 4 39 100( Hori 46.0; 18.6
579.797 31.6| QP 19.3 -19.1 31.8 0] 118[ Vert. 46.0 14.2
724.745 31.2| ap 20.7 -18.3 39.6 142 118[ Hori 46.0; 6.4
724.745 40.9( ap 20.7 -18.3 43.3 0] 100( Vert. 46.0 2.7
869. 685 35.9 QP 22.0 -17.2] 40.7 295 100 Hori 46.0 5.3
869. 685, 3.7 QP 22.0; -17.2 4.5 0] 250| Vert. 46.0 3.5

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — GAIN (AMP

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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: 28AE0322-HO-A-R1
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: January 11, 2008

: February 4, 2008

: HYQDNNS025

Radiated Spurious Emission (below 1GHz)

Tx, Ch. Mid(DHS)

DATA OF RADIATED EMISSION TEST

Company : DENSO CORPORATION
Kind of EUT : Navigation ECU
Mode! No. : DNNS025

Serial No. 112

Mode / Remarks : Bluetooth, Tx, 2441MHz, DH5
LIMIT : FCC15.247(d) 3m, below 1GHz:QP

UL Japan,

Report No.
Power

Temp. /Humi .
Operator

: 28AE0322-HO
© D12V

Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2007/10/05

: 26deg.C. / 65%
: Takahiro Hatakeda

All other spurious emissions were less than 20dB for the limit. - vg:i?ggFaI
O Horizontal
0 [dBuV/m] << QP DATA >> < Vertical
90
80
70
60
50 .
40 ¢ § Q ;F
3 i) ¢ i)
20 %
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
. Antenna | Lossg .
Frequency | Reading | e (p o B—on Level | Angle [Height | oo\ | Limit | Wargin | oo
[MHz] [dBuv] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
160. 007 46.8[ QP 15.2 -20.5 41.5 175 146( Hori 2.0
160. 007 39.9[ ap 15.2 -20.5 34.6 142 274| Vert. 43.5 8.9
169. 106 31.0 QP 15.8 -20. 4 26. 4. 135 160( Hori 43.5 17.1
169. 106 21.2| QP 15.8 —20. 4 22.6 182 100( Vert. 43.5 20.9
192. 002 34.2| QP 17.1 -20.0; 31.3 260 301| Hori 43.5 12.2
192..002 2.1 o 1.1 =20.0 29.2 of  100[ vert 435 143
362. 664 46.3| QP 16.7 -19.2 43.8 0] 100( Hori 46.0 2.2
362. 664 3.2 o 6.7 -19.2 2.7 192 271 Vert 460 183
434,854 43.2( QP 18.1 -19.3 42.0; 90 100( Hori 46.0; 4.0
434,854 35.7( ap 18.1 -19.3 34.5 180 100( Vert. 46.0; 1.5
724.736 31.8( QP 20.7 -18.3 40.2 120 150( Hori 46.0; 5.8
724.736 42.5( QP 20.7 -18.3 44.9 326! 100( Vert. 46.0; 1.1

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN

CALCULAT ION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) ~ GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Issued date : January 11, 2008
Revised date : February 4, 2008
FCCID : HYQDNNS025

Radiated Spurious Emission (below 1GHz)
Tx, Ch. High(DHS5)

DATA OF RADIATU!ED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/10/05

Company : DENSO CORPORATION Report No. : 28AE0322-HO

Kind of EUT : Navigation ECU Power © DG12v

Model No. : DNNS025 Temp. /Humi . : 26deg.C. / 65%
Serial No. 12 Operator . Takahiro Hatakeda

Mode / Remarks : Bluetooth, Tx, 2480MHz, DH5
LIMIT : FCC15.247(d) 3m, below 1GHz:QP

All other spurious emissions were less than 20dB for the limit. — vg:iz‘ggfal

0 [dBuV/m] << QP DATA >> 2 Hg:tl?gg‘lnal
90
80
70
60
50 .
40 ‘ @ ZF o
30 i % T
20
10

0

30M 50M 70M 100M 200M 300M 500M Izlfoeot:ﬂuency [Hz} G

Antenna | Loss& Height
DET Factor Gain e Polar

[MHz] [dBuv] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
95.792] 46.3] QP 9.0 -21.3] 34.0] 295 292 Hori 43.5

Frequency | Reading Level | Angle Limit | Margin

Comment

9.5
95.792] 441 QP 9.0, -21.3 31.8 0] 104 Vert 43.5 1.7
351. 990 39.6| QP 16.4 -19.2 36.8 355 100| Hori 46.0 9.2
351. 990! 36.8 QP 16. 4. -19.2] 34.0] 204 254( Vert. 46.0 12.0
434. 845 38.4 QP 18.1 -19.3] 371.2 161 120| Vert. 46.0 8.8
434. 845 441 QP 18.1 -19.3 42.9 101 100| Hori 46.0 3.1
724.746 36.4| QP 20.7 -18.3 38.8 138 121| Hori 46.0; 1.2
724. 746! 41.6] QP 20.7 -18.3] 44.0] 0 100| Vert. 46.0 2.0
797. 215! 31.7 QP 22.0 -17.9] 35.8 290 190 Hori 46.0 10.2
797.215 37.6| QP 22.0 -17.9 41.7 333 100| Vert 46.0 4.3
869. 691 37.8| QP 22.0 -17.2 42.6 163 177 Hori 46.0; 3.4
869. 691 39.6 QP 22.0 -17.2] 444 329 100| Vert. 46.0 1.7

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Page

Issued date

Revised
FCCID

date

: 28AE0322-HO-A-R1
:35of 57

: January 11, 2008

: February 4, 2008

: HYQDNNS025

Radiated Spurious Emission (below 1GHz)
Tx, Ch. Low(3DHS5)

DATA OF RADIATED EMISSION TEST

Date : 2007/10/05

UL Japan, Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Company : DENSO CORPORATION Report No. : 28AE0322-HO
Kind of EUT : Navigation ECU Power : DC12V
Model No. : DNNS025 Temp. /Humi . : 26deg.C. / 65%
Serial No. 12 Operator . Takahiro Hatakeda
Mode / Remarks : Bluetooth, Tx, 2402MHz, 3DH5

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

— Horizontal

All other spurious emissions were less than 20dB for the limit. " Vertioal
[/l << GP DATA >> 9 Horizontal
90
80
70
60
50 H
40 % $ Q‘S
. ; :
20 % %
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
A Antenna | Loss& .
Frequency | Reading DET Factor Gain Level Angle | Height [ o)\ Limit Margin | oo ent
[MHz] [dBuv] [dB/m] [dB] [dBuV/m] | [Deg] | [cm] [dBuV/m] [dB]
127. 260 34.0 apP 13.4 -20.9 26.5 321 17| Vert 43.5 17.0]
127. 260 35.0/ QP 13.4 -20.9 21.5 139 167| Hori 43.5 16.0]
169. 109 30.4[ P 15.8]  -20.4 25.8 42| 169| Hori 435 177
169. 109 26.5 QP 15.8] -20.4 21.9 170, 12| Vert 43.5 21.6
192. 004 32.5/ QP 17.1 -20.0 29.6 0] 100| Vert. 43.5 13.9
192,004 35.00 P 171 -20.0 32.1 259 295| Hori 435 115
324. 036 30.1| @p 15.4 -19.1 26.4 0] 100| Hori 46.0 19.7
324. 036 22.2| QP 15.4 -19.1 18.5 0] 100| Vert. 46.0; 21.5
434.844 4.3 0P 181 -19.3 411 95 103| Hori 46.0) 5.0
434.844 3.9 P 181 -19.3 35.7 79| 100| Vert 46.0/  10.3
579.793 29.8| QP 19.3) -19.1 30.0 44 100| Hori 46.0; 16.0]
579. 793 3370 op 193] -19.1 33.9 o 128 Vert 46.0[ 121
724. 740 37.8] P 20.7|  -18.3 40.2 145 16| Hori 46.0) 5.8
724.740 41.5) QP 20.7 -18.3 43.9 0] 100| Vert. 46.0; 2.1
869. 688 3.0 P 2200 -17.2 42,8 28] 178] Hori 46.0) 3.2
869. 688 39.4f QP 22.0 -17.2 44.2 333 100| Vert 46.0 1.9

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, SOOMHz;;’Ig?OMHZZLOGPERIODIC, 1000MHz-:HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN(

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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: January 11, 2008

: February 4, 2008

: HYQDNNS025

Company
Kind of EUT
Model No.
Serial No.

Radiated Spurious Emission (below 1GHz)
Tx, Ch. Mid(3DH5)

DATA OF RADIATED EMISSION TEST

UL Japan, Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/10/05

: DENSO CORPORATION Report No. : 28AE0322-HO

: Navigation ECU Power : DC12V
DNNS025 Temp. /Humi . : 26deg.C. / 65%
12 Operator . Takahiro Hatakeda

Mode / Remarks : Bluetooth, Tx, 2441MHz, 3DH5

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

All other spurious emissions were less than 20dB for the limit. - vg[{z‘gmal
O Horizontal
0 [dBuV/m] << QP DATA >> % Vertical
90
80
70
60
50 H
% o 519
40 ? T T T
" 9 i
T
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 16
Frequency [Hz]
- Antenna | Lossg .
Frequency | Reading DET Factor Gain Level Angle | Heieght | o)\ Limit Margin | o ent
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] [om] [dBuV/m] [dB]
159. 999 43.5( QP 15.2 -20.5; 38.2 92 303| Hori 43.5 5.3
159. 999 3.8 QP 5.2  -20.5 30.5 o 100| Vert 43.5)  13.0
191,996 3.3 P 171 -20.0 34| 172|  300| Hori 43.5) 121
191. 996 31.9] QP 17.1 -20.0; 29.0; 0] 100( Vert. 43.5 14.5
383.998 46.6| QP 17.4 -19.2 44.8 0] 100( Hori 46.0 1.2
383, 998 437 o 17.4]  -19.2 4.9 213]  100| vert 46.00 41
434.842 43.4) QP 18.1 -19.3 42.2 100 100( Hori 46.0; 3.8
434.842 36.3| QP 18.1 -19.3; 35.1 0] 100( Vert. 46.0 10.9
724.743 38.2| QP 20.7 -18.3] 40.6 359 100( Hori 46.0 5.4
724,743 407 o 27| -18.3 4.1 43 100| Vert 46.00 2.9
869. 689, 37.7) QP 22.0; -17.2] 42.5 192 150( Hori 46.0; 3.5
869. 689, 34.5| QP 22.0; -17.2 39.3 10 100( Vert. 46.0 6.8

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-

ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Issued date : January 11, 2008
Revised date : February 4, 2008
FCCID : HYQDNNS025

Radiated Spurious Emission (below 1GHz)
Tx, Ch. High(3DHS)

DATA OF RADIATUFD EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2007/10/05

CGompany : DENSO CORPORATION Report No. : 28AE0322-HO

Kind of EUT : Navigation ECU Power © DC12V

Model No. : DNNS025 Temp. /Humi . : 26deg.C. / 65%
Serial No. 12 Operator . Takahiro Hatakeda

Mode / Remarks : Bluetooth, Tx, 2480MHz, 3DH5
LIMIT : FCC15.247(d) 3m, below 1GHz:QP

All other spurious emissions were less than 20dB for the limit. - Ug:{z‘g;ﬂ‘:al
O Horizontal
 [dBov/m) << GP DATA >> 9 forizont
90
80
70
60
50 .
10 o 17T
I I ‘T)
30 $ % ¥
20 %
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1
Frequency [Hz]

Antenna | Loss&

Frequency | Reading DET Factor Gain Level Angle | Height | o)\ Limit Margin | o0 ent
[MHz] [dBuv] [dB/m] [dB] [dBuV/m] | [Deg] [om] [dBuV/m] [dB]
160. 049 33.0| QP 15.2 -20.5 21.7 172 180( Hori .5 15.9
160. 049 37.2 QP 15.2, -20.5 31.9 281 100| Vert. 43.5 11.6
169. 103 23.6 QP 15. 8, -20. 4/ 19.0 0 100| Vert. 43.5 24.5
169. 103 26.5| QP 15.8 -20. 4 21.9 340 326| Hori 43.5 21.6
191. 995 35.3 QP 17.1 -20.0] 32. 4 292 300( Hori 43.5 1.1
191. 995 32.2 QP 17.1 -20.0] 29.3 0 100| Vert. 43.5 14.2
434.844 43.2( @p 18.1 -19.3 42.0; 84 121 Hori 46.0 4.0
434. 844 34.2 QP 18.1 -19.3 33.0] 180 100 Vert. 46.0 13.0
724. 749! 38.0 QP 20.7 -18.3 40. 4 81 100| Vert. 46.0 5.6
724.749 41.8[ QP 20.7 -18.3 44.2 0] 100( Hori 46.0; 1.8
869. 692 40.2 QP 22.0] -17.2] 45.0] 341 100| Vert. 46.0 1.0
869. 692 34.4 QP 22.0 -17.2] 39.2 196 100| Hori 46.0 6.8

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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: January 11, 2008

: February 4, 2008

: HYQDNNS025

Company
Kind of EUT
Model No
Serial No.

Mode / Remarks :

Radiated Spurious Emission (below 1GHz)

Rx, Ch. Mid

DATA OF RADIATED EMISSION TEST

: DENSO CORPORATION
: Navigation ECU
: DNNS025

112

Bluetooth, Rx, 2441MHz

UL Japan

LIMIT : FCC15.209 3m, below 1GHz:QP, above 1GHz:AV

Report No.

Power

Temp. /Humi

Operator

Inc. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2007/10/05

: 28AE0322-HO

1 DC12V

. 26deg.C. / 65%

: Takahiro Hatakeda

All other spurious emissions were less than 20dB for the limit. - vg:ifgg}a
O Horizontal
0 [dBuV/m] << QP DATA >> < Vertical
90
80
70
60
50 H
40 ? $ i
30 i %ﬁ
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 16
Frequency [Hz]
A Antenna Loss& A
Frequency | Reading DET Factor Gain Level Angle | Height Polar Limit Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Deg] [om] [dBuV/m] [dB]
144. 951 40.5( QP 14.4 —20. 8 34.1 267 222| Hori 43.5 9.4
144. 951 36.2| QP 14.4 -20. 8 29.8 264 165( Vert. 43.5 13.7
420. 968 37.6| P 18.0f -19.4 36.2 63 100[ Hori 46.0 9.8
420. 968 33.7| QP 18.0 -19. 4 32.3 355 100( Vert. 46.0; 13.7
434.847 43.2( @p 18.1 -19.3 42.0; 196 100( Hori 46.0 4.0
434.847 38.9| op 18.1 -19.3 31.7 181 127| Vert. 46.0 8.3
724.746 36.0| QP 20.7 -18.3 38. 4. 221 129( Hori 46.0; 7.6
724.743 41.4 QP 20.7 -18.3 43.8 0] 106( Vert. 46.0 2.2
797. 217, 30.3| P 22,0 -17.9 34,4/ 68| 108| Hori 46.0) 116
797. 217, 31| P 22,0 -17.9 4.2 337 100| Vert. 46.0 4.8
869. 691 39.5| QP 22.0; -17.2 44.3 334 100( Vert. 46.0 1.7
869. 691 39.8| P 22,00  -17.2 44.6 237 105| Hori 46.0 1.4

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN(

—1000MHz : LOGPERIODIC, 1000MHz-:HORN
ANP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124



: 28AE0322-HO-A-R1
139 of 57

: January 11, 2008

: February 4, 2008

: HYQDNNS025

Test report No.
Page

Issued date
Revised date
FCCID

Radiated Spurious Emission (above 1GHz)

Tx, Ch. Low(DHS5)
UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber
Company DENSO CORPORATION Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/1m/0.5m
Model DNNSO025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% , 65%
Mode Bluetooth, Tx, 2402MHz, DHS Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 55.2 56.3 24.7 33.7 2.5 0.0 48.7 49.8 73.9 25.2 24.1
2 1449.5 50.2 53.1 25.7 33.2 2.8 0.0 45.5 48.4 73.9 28.4 25.5
3 2390.0 455 44.6 27.1 32.3 3.8 0.0 44.1 43.2 73.9 29.8 30.7
4 2400.0 62.5 54.6 27.1 32.3 3.8 0.0 61.1 53.2 73.9 12.8 20.7
5 4804.0 47.0 452 31.3 31.6 5.0 0.5 522 50.4 73.9 21.7 235
6 7206.0 42.8 42.7 35.7 31.4 5.7 0.6 53.4 53.3 73.9 20.5 20.6
7 9608.0 43.9 43.1 38.5 31.9 6.7 0.8 58.0 57.2 73.9 15.9 16.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 12010.0 NS NS - - - - - - 73.9 - -
9 14412.0 NS NS - - - - - - 73.9 - -
10 16814.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
11 19216.0 NS NS - - - - - - 73.9 - -
12 21618.0 NS NS - - - - - - 73.9 - -
13 24020.0 42.1 42.1 40.6 30.7 11.0 1.3 48.8 48.8 73.9 25.1 25.1
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 44.6 47.5 24.7 33.7 2.5 0.0 38.1 41.0 53.9 15.8 12.9
2 1449.5 38.0 41.9 25.7 33.2 2.8 0.0 333 37.2 53.9 20.6 16.7
3 2390.0 31.2 30.1 27.1 32.3 3.8 0.0 29.8 28.7 53.9 24.1 25.2
4 2400.0 46.6 40.1 27.1 323 3.8 0.0 45.2 38.7 53.9 8.7 15.2
5 4804.0 36.1 34.5 31.3 31.6 5.0 0.5 41.3 39.7 53.9 12.6 14.2
6 7206.0 29.7 29.6 35.7 31.4 5.7 0.6 40.3 40.2 53.9 13.6 13.7
7 9608.0 30.2 30.1 38.5 31.9 6.7 0.8 44.3 44.2 53.9 9.6 9.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 12010.0 NS NS - - - - - - 53.9 - -
9 14412.0 NS NS - - - - - - 53.9 - -
10 16814.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
11 19216.0 NS NS - - - - - - 53.9 - -
12 21618.0 NS NS - - - - - - 53.9 - -
13 24020.0 32.7 32.6 40.6 30.7 11.0 1.3 39.4 39.3 53.9 14.5 14.6

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

Test Distance 0.5m :

Distance Factor(Dfac) = 20log(3/0.5) = 15.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
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Radiated Spurious Emission (above 1GHz)

Tx, Ch. Mid(DHS5)

UL Japan, Inc.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company DENSO CORPORATION Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/1m/0.5m
Model DNNS025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% , 65%
Mode Bluetooth, Tx,2441MHz, DH5 Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: 1IMHz)
No. FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 52.7 51.0 24.7 33.7 2.5 0.0 46.2 44.5 73.9 27.7 29.4
2 1449.5 48.3 51.9 25.7 33.2 2.8 0.0 43.6 47.2 73.9 30.3 26.7
3 4882.0 47.8 47.4 31.4 31.6 5.0 0.4 53.0 52.6 73.9 20.9 21.3
4 7323.0 42.5 43.1 36.0 31.4 5.8 0.7 53.6 54.2 73.9 20.3 19.7
5 9764.0 42.6 42.5 38.7 32.0 6.8 0.7 56.8 56.7 73.9 17.1 17.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12205.0 NS NS - - - - - - 73.9 - -
7 14646.0 NS NS - - - - - - 73.9 - -
8 17087.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
9 19528.0 NS NS - - - - - - 73.9 - -
10 21969.0 NS NS - - - - - - 73.9 - -
11 24410.0 42.0 41.2 40.7 30.6 11.1 1.3 49.0 48.2 73.9 24.9 25.7
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR [ VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 42.7 43.0 24.7 33.7 2.5 0.0 36.2 36.5 53.9 17.7 17.4
2 1449.5 36.1 40.5 25.7 33.2 2.8 0.0 31.4 35.8 53.9 22.5 18.1
3 4882.0 38.6 38.5 31.4 31.6 5.0 0.4 43.8 43.7 53.9 10.1 10.2
4 7323.0 29.4 29.4 36.0 31.4 5.8 0.7 40.5 40.5 53.9 13.4 13.4
5 9764.0 29.6 29.5 38.7 32.0 6.8 0.7 43.8 43.7 53.9 10.1 10.2
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12205.0 NS NS - - - - - - 53.9 - -
7 14646.0 NS NS - - - - - - 53.9 - -
8 17087.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
9 19528.0 NS NS - - - - - - 53.9 - -
10 21969.0 NS NS - - - - - - 53.9 - -
11 24410.0 32.1 32.1 40.7 30.6 11.1 1.3 39.1 39.1 53.9 14.8 14.8

Test Distance 1.0m :

Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/1.0) = 15.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*NS: Non Signal

UL Japan, Inc.

Head Office E

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

MC Lab.

: +81 596 24 8116
: +81 596 24 8124



: 28AE0322-HO-A-R1
1 41 of 57

: January 11, 2008

: February 4, 2008

: HYQDNNS025

Test report No.
Page

Issued date
Revised date
FCCID

Radiated Spurious Emission (above 1GHz)

Tx, Ch. High(DH5)

UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company DENSO CORPORATION Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/ 1m/0.5m
Model DNNSO025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% , 65%
Mode Bluetooth, Tx, 2480MHz, DH5 Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 51.5 54.8 24.7 33.7 2.5 0.0 45.0 48.3 73.9 28.9 25.6
2 1449.5 49.4 51.8 25.7 33.2 2.8 0.0 44.7 47.1 73.9 29.2 26.8
3 2483.5 49.7 44.1 27.2 323 3.9 0.0 48.5 42.9 73.9 25.4 31.0
4 4960.0 47.3 44.5 31.5 31.6 5.0 0.3 52.5 49.7 73.9 21.4 24.2
5 7440.0 43.6 43.0 36.2 31.4 5.8 0.6 54.8 54.2 73.9 19.1 19.7
6 9920.0 42.7 43.9 38.9 32.0 6.8 0.6 57.0 58.2 73.9 16.9 15.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12400.0 NS NS - - - - - - 73.9 - -
8 14880.0 NS NS - - - - - - 73.9 - -
9 17360.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
10 19840.0 NS NS - - - - - - 73.9 - -
11 22320.0 NS NS - - - - - - 73.9 - -
12 24800.0 42.4 43.8 40.8 30.5 11.4 1.1 49.7 51.1 73.9 24.2 22.8
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 41.2 44.1 24.7 33.7 2.5 0.0 34.7 37.6 53.9 19.2 16.3
2 1449.5 37.0 40.3 25.7 33.2 2.8 0.0 323 35.6 53.9 21.6 18.3
3 2483.5 35.2 31.3 27.2 323 3.9 0.0 34.0 30.1 53.9 19.9 23.8
4 4960.0 38.0 32.1 31.5 31.6 5.0 0.3 43.2 37.3 53.9 10.7 16.6
5 7440.0 29.5 29.5 36.2 31.4 5.8 0.6 40.7 40.7 53.9 13.2 13.2
6 9920.0 29.7 29.0 38.9 32.0 6.8 0.6 44.0 43.3 539 9.9 10.6
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12400.0 NS NS - - - - - - 53.9 - -
8 14880.0 NS NS - - - - - - 53.9 - -
9 17360.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
10 19840.0 NS NS - - - - - - 53.9 - -
11 22320.0 NS NS - - - - - - 53.9 - -
12 24800.0 32.8 33.0 40.8 30.5 11.4 1.1 40.1 40.3 53.9 13.8 13.6

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/1.0) = 15.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
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Radiated Spurious Emission (above 1GHz)

Tx, Ch. Low(3DHS5)

UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company DENSO CORPORATION Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/ 1m/0.5m
Model DNNS025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% , 65%
Mode Bluetooth, Tx, 2402MHz, 3DH5 Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 50.5 55.5 24.7 33.7 2.5 0.0 44.0 49.0 73.9 29.9 24.9
2 1449.5 48.8 53.0 25.7 33.2 2.8 0.0 44.1 48.3 73.9 29.8 25.6
3 2390.0 44.8 43.5 27.1 323 3.8 0.0 43.4 42.1 73.9 30.5 31.8
4 2400.0 62.7 55.2 27.1 32.3 3.8 0.0 61.3 53.8 73.9 12.6 20.1
5 4804.0 50.1 46.3 31.3 31.6 5.0 0.5 55.3 51.5 73.9 18.6 224
6 7206.0 42.7 44.3 35.7 31.4 5.7 0.6 53.3 54.9 73.9 20.6 19.0
7 9608.0 45.2 43.9 38.5 31.9 6.7 0.8 59.3 58.0 73.9 14.6 15.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 12010.0 NS NS - - - - - - 73.9 - -
9 14412.0 NS NS - - - - - - 73.9 - -
10 16814.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
11 19216.0 NS NS - - - - - - 73.9 - -
12 21618.0 NS NS - - - - - - 73.9 - -
13 24020.0 41.3 42.0 40.6 30.7 11.0 1.3 48.0 48.7 73.9 25.9 25.2
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 41.1 45.4 24.7 33.7 2.5 0.0 34.6 38.9 53.9 19.3 15.0
2 1449.5 36.3 41.1 25.7 33.2 2.8 0.0 31.6 36.4 53.9 22.3 17.5
3 2390.0 31.1 30.1 27.1 32.3 3.8 0.0 29.7 28.7 53.9 24.2 25.2
4 2400.0 46.1 39.7 27.1 323 3.8 0.0 44.7 38.3 53.9 9.2 15.6
5 4804.0 42.4 37.0 31.3 31.6 5.0 0.5 47.6 42.2 53.9 6.3 11.7
6 7206.0 29.6 29.6 35.7 31.4 5.7 0.6 40.2 40.2 53.9 13.7 13.7
7 9608.0 30.4 30.1 38.5 31.9 6.7 0.8 44.5 44.2 53.9 9.4 9.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 12010.0 NS NS - - - - - - 53.9 - -
9 14412.0 NS NS - - - - - - 53.9 - -
10 16814.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
11 19216.0 NS NS - - - - - - 539 - -
12 21618.0 NS NS - - - - - - 53.9 - -
13 24020.0 31.9 31.7 40.6 30.7 11.0 1.3 38.6 38.4 53.9 15.3 15.5

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/0.5) = 15.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
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Radiated Spurious Emission (above 1GHz)

Tx, Ch. Mid(3DH5)

UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company DENSO CORPORATION Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/1m/0.5m
Model DNNS025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% ,65%
Mode Bluetooth, Tx, 2441MHz, 3DH5 Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 50.2 52.3 24.7 33.7 2.5 0.0 43.7 45.8 73.9 30.2 28.1
2 1449.5 48.4 51.3 25.7 33.2 2.8 0.0 43.7 46.6 73.9 30.2 27.3
3 4882.0 49.3 49.4 31.4 31.6 5.0 0.4 54.5 54.6 73.9 19.4 19.3
4 7323.0 43.2 43.3 36.0 31.4 5.8 0.7 54.3 54.4 73.9 19.6 19.5
5 9764.0 43.1 43.4 38.7 32.0 6.8 0.7 57.3 57.6 73.9 16.6 16.3
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12205.0 NS NS - - - - - - 73.9 - -
7 14646.0 NS NS - - - - - - 73.9 - -
8 17087.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
9 19528.0 NS NS - - - - - - 73.9 - -
10 21969.0 NS NS - - - - - - 73.9 - -
11 24410.0 40.7 41.0 40.7 30.6 11.1 1.3 47.7 48.0 73.9 26.2 25.9
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 42.3 45.5 24.7 33.7 2.5 0.0 35.8 39.0 53.9 18.1 14.9
2 1449.5 35.7 38.9 25.7 33.2 2.8 0.0 31.0 34.2 539 22.9 19.7
3 4882.0 37.7 37.7 31.4 31.6 5.0 0.4 42.9 42.9 53.9 11.0 11.0
4 7323.0 29.4 29.4 36.0 31.4 5.8 0.7 40.5 40.5 53.9 13.4 13.4
5 9764.0 29.6 29.6 38.7 32.0 6.8 0.7 43.8 43.8 53.9 10.1 10.1
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12205.0 NS NS - - - - - - 53.9 - -
7 14646.0 NS NS - - - - - - 53.9 - -
8 17087.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
9 19528.0 NS NS - - - - - - 539 - -
10 21969.0 NS NS - - - - - - 53.9 - -
11 24410.0 31.8 31.9 40.7 30.6 11.1 1.3 38.8 38.9 53.9 15.1 15.0

Test Distance 1.0m :

Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/1.0) = 15.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal
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Radiated Spurious Emission (above 1GHz)

Tx, Ch. High(3DH5)

UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company DENSO CORPORATION Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance 3m/ 1m/0.5m
Model DNNSO025 Date 10/04/2007 , 10/05/2007
S/N 12 Temperature 26deg.C. , 26deg.C.
Power DC 12V Humidity 52% , 65%
Mode Bluetooth, Tx, 2480MHz, 3DH5 Engineer Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 52.3 51.0 24.7 33.7 2.5 0.0 45.8 44.5 73.9 28.1 29.4
2 1449.5 48.5 50.7 25.7 33.2 2.8 0.0 43.8 46.0 73.9 30.1 27.9
3 2483.5 54.2 47.1 27.2 323 3.9 0.0 53.0 45.9 73.9 20.9 28.0
4 4960.0 48.2 49.6 31.5 31.6 5.0 0.3 53.4 54.8 73.9 20.5 19.1
5 7440.0 42.6 42.7 36.2 31.4 5.8 0.6 53.8 53.9 73.9 20.1 20.0
6 9920.0 43.2 42.8 38.9 32.0 6.8 0.6 57.5 57.1 73.9 16.4 16.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12400.0 NS NS - - - - - - 73.9 - -
8 14880.0 NS NS - - - - - - 73.9 - -
9 17360.0 NS NS - - - - - - 73.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
10 19840.0 NS NS - - - - - - 73.9 - -
11 22320.0 NS NS - - - - - - 73.9 - -
12 24800.0 43.1 41.4 40.8 30.5 11.4 1.1 50.4 48.7 73.9 23.5 25.2
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 40.9 43.2 24.7 33.7 2.5 0.0 34.4 36.7 53.9 19.5 17.2
2 1449.5 35.7 39.4 25.7 33.2 2.8 0.0 31.0 34.7 53.9 22.9 19.2
3 2483.5 37.6 32.5 27.2 323 3.9 0.0 36.4 31.3 53.9 17.5 22.6
4 4960.0 36.7 37.5 31.5 31.6 5.0 0.3 41.9 42.7 53.9 12.0 11.2
5 7440.0 29.4 29.5 36.2 31.4 5.8 0.6 40.6 40.7 53.9 13.3 13.2
6 9920.0 29.7 29.7 38.9 32.0 6.8 0.6 44.0 44.0 53.9 9.9 9.9
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12400.0 NS NS - - - - - - 53.9 - -
8 14880.0 NS NS - - - - - - 53.9 - -
9 17360.0 NS NS - - - - - - 53.9 - -
Test distance 0.5meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
10 19840.0 NS NS - - - - - - 53.9 - -
11 22320.0 NS NS - - - - - - 53.9 - -
12 24800.0 32.7 32.7 40.8 30.5 11.4 1.1 40.0 40.0 53.9 13.9 13.9

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
Test Distance 0.5m : Distance Factor(Dfac) = 20log(3/1.0) = 15.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

: +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission (above 1GHz)

Rx, Ch. Mid
UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber
Company DENSO CORPORATION Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment Navigation ECU Test Distance : 3m
Model DNNSO025 Date : 10/04/2007
S/N 12 Temperature : 26deg.C.
Power DC 12V Humidity : 52%
Mode Bluetooth, Rx, 2441MHz Engineer : Takahiro Hatakeda
Position Normal Position
PK DETECT (RBW: IMHz, VBW: IMHz)
No.] FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 50.1 55.9 24.7 33.7 25 0.0 43.6 494 73.9 303 245
2 14495 48.4 525 25.7 332 238 0.0 43.7 47.8 73.9 30.2 26.1
3 2441.0 443 443 272 323 3.9 0.0 43.1 43.1 73.9 30.8 30.8
4 | 48820 41.1 403 31.4 31.6 5.0 0.0 45.9 45.1 73.9 28.0 28.8
5 7323.0 39.9 40.8 36.0 31.4 5.8 0.0 50.3 51.2 73.9 23.6 22.7
6 9764.0 41.1 40.7 38.7 32.0 6.8 0.0 54.6 542 73.9 193 19.7
AVDETECT (RBW:I1MHz, VBW: 10Hz)
No.| FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1159.6 423 45.6 24.7 33.7 25 0.0 35.8 39.1 53.9 18.1 14.8
2 14495 36.4 40.0 25.7 33.2 238 0.0 31.7 353 53.9 222 18.6
3 2441.0 33.9 345 27.2 323 3.9 0.0 32.7 333 53.9 21.2 20.6
4 | 48820 27.5 275 314 31.6 5.0 0.0 323 323 53.9 21.6 21.6
5 7323.0 27.0 27.0 36.0 31.4 5.8 0.0 37.4 374 53.9 16.5 16.5
6 9764.0 27.7 27.7 38.7 32.0 6.8 0.0 41.2 41.2 53.9 12.7 12.7

*Except for the above table :

All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is rounded off to one or two decimal places, so some differences might be observed.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*NS: Non Signal

UL Japan,

Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Conducted Spurious Emission
Tx Ch:Low
30MHz-1GHz 1GHz-5GHz
% Agilent R % Agilent R

Mkrd  4.804 GHz

#Res BH 100 kHz

#VEK 388 kHz

Sveep 477.9 ms (1001 pts) #Res BH 100 kHz

Ref 187 dBpY #Atten 10 dB 25.61 dBpY Ref 187 dBpY #ftten 10 dB 46.28 dBpV
#Peak #Peak
Log Log
16 10
dB/ dB/
5, : R
X 76.8
dBpY il T "\? |‘
LAy LgAv + =
51 s2 s1 52
M3 FC| Center 3.688 GHz Span 4 GHz
AR #Res BH 168 kHz #WBH 300 kHz Sweep 382.3 ms (1001 pts)
£(f): Marker  Trace Type H Axis Anplitude
FTun i 1 3 Freq 2,488 GHz 96.86 dBul
2 @ F 3.2684 GH 39.98 dBl
Swp T Ao PRSP TR T oy bl T T 3 &3] F:E 4.888 sré 38.16 dE:U
4 @ Freg 4.884 GHz 46.26 dBpl
Start 30.0 MHz Stop 1000 § GHz
#Res BH 188 kHz #VEW 306 kHz Sweep 92.73 ms (1661 pts)
5GHz-10GHz 10GHz-15GHz
% Agilent R T Agilent R T
Mkrl 7.925 GHz Mkrl 13.268 GHz
Ref 187 dBpY #Atten 18 dB 31.36 dBuY Ref 187 dBpY #ftten 10 dB 34.32 dBpV
#Peak #Peak
Log Log
10 10
dB/ dB/
DI Dl
76.8 76.8
dBpY dBpY
LgAv LgAv
S1 2 5132
M3 FC M3 FC
An Af 1
£0f) L £0f)
FTun MWMMM ol s FTUN | mtonsbtndi 1, Lot o W'XMHAWW" i L
Sup Yy el ey T Sup
Start 5.000 GHz Stop 10.008 GHz Start 10,000 GHz Stop 15.800 GHz

#YBH 308 kHz Sweep 477.9 ms (1081 pts)

15GHz-20GHz

20GHz-25GHz

#Res BH 100 kHz

#VEH 388 kHz

#Res BH 168 kHz

Sweep 477.9 ms (1001 pts)

3 Agilent R T ¥ Agilent R T
Mkrl 15.555 GHz Mkrl 24.265 GHz
Ref 167 dBpY #Atten 18 dB 33.75 dBul Ref 187 dBpY #Atten 10 dB 36.67 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
DI ol
76.8 76.8
dBpY dBpy
Loy LoAv
5182 5152
M3 FC M3 FC
AR 4 AR 5
£(: £0:
FTun Wﬁ A A st P e Flun i, PR Ay e S S ——
Stp Swip
Start 15098 GHz Stop 20.000 GHz Start 20089 GHz Stop 25.000 GHz

#WBH 388 kHz

Sweep 477.9 ms (1001 pis)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission
.
Tx Ch:Mid
30MHz-1GHz 1GHz-5GHz
‘Agilent R T ‘Agilent R T
Mkrl 924.3 MHz Mkrd 4884 GHz
Ref 187 dBpY #Atten 18 dB 25.46 dBwy Ref 187 dBpY #ftten 10 dB 43.82 dBpV
#Peak #Peak 1
Log Log
10 10
dB/ dB/
DI Dl b
76.6 76.6 2
dBpY dBpY _‘ﬂ? }I ]l)
LgPv Lgfv X = AT A .
S1 2 5132
M3 FC Start 1,009 GHz Stop 5000 GHz
AR #Res BH 188 kHz #4BH 388 kHz Sweep 382.3 ms (1081 pis)
£ Marker  Trace Type H Fxis Anplitude
FTun 1 1 @ Freg 2.448 GHz 96.59 dBul
E 2 Y TR 7 R PBRSwviwY et oy YT ETP AP S R om0 57 o
4 @ Freq 4.884 GHz 43.82 dBul
Start 30.0 MHz Stop 1098 6 GHz
#Res BH 108 kHz #UBM 360 kHz Sweep 92.73 ms (10081 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent R T ¥ Agilent R T
Mkrl 7.820 GHz Mkrl 13970 GHz
Ref 167 dBpY #Atten 18 dB 31.86 dBuY Ref 187 dBpY #Atten 10 dB 33.15 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
DI ol
76.6 76.6
dBpY dBpy
Loy LoAv
5182 5152
M3 FC M3 FC
AR AR
£ 1 £
FTun " RPLLEPIEN b gl " FTUn | ontbabiimon, | i b B s
SHD bbbt gt W e Sup
Start 5,098 GHz Stop 10.608 GHz Start 10.088 GHz Stop 15.000 GHz
#Res BH 168 kHz #UBH 368 kHz Sweep 477.9 ms (1001 pts) #Res BH 168 kHz #VBH 388 kHz Sweep 477.9 ms (1001 pis)
15GHz-20GHz 20GHz-25GHz
35 Agilent R ¥ Agilent R
Mkrl 15.555 GHz Mkrl 24.280 GHz
Ref 167 dBpV #Atten 10 dB 33.47 dBpY Ref 107 dBpV #Atten 10 dB 36.04 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
DI ol
76.6 76.6
dBpY dBpY
LAy LgAv
51 §2 S1 S22
M3 FC M3 FC
AR . AR 1
£(f): £(f):
FTun pniptorlopsiso SRR A POt Y See I s | FTUn Posetbinpbin et bt W-WVWW“WWMW
Swp Sup
Start 15.006 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 188 kHz #VBH 300 kHz Sween 477.9 ms (1661 nts)_ | #Res BH 100 kHz #YBH 306 kHz Sweep 477.9 ms (1881 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Spurious Emission
.
Tx Ch:High
30MHz-1GHz 1GHz-5GHz
Agilent R T 3 Agilent R T
Mkrl 914.6 MHz Mkrd  4.968 GHz
Ref 167 dBpV #Atten 10 dB 26.71 dBpY Ref 107 dBpl #Atten 10 dB 46.03 dBpY
#Poak #Peak
Log Log
18 19
dB/ dB/
i] i] 5
751 751 3
4By dBpY i
LAy LoAv [z = i J i e + -
S1 82 51 82
M3 FC| Start 1.006 GHz Stop 5.008 GHz
AA #Res BN 168 kHz #UBH 308 kHz Smeep 382.3 ms (1001 pts)
£ Marker  Trace Type % Axis Amplitude
FTun B 1 [EN Freq 2.488 GHz 55.13 dBpll
H 5] F 3.364 GH 42.11 dBpy
SUD [ bt T P e e PSSP SY YU TSN O PR eI SR 3 3 Frea 1152 Gis 5525 4B
] &N Freg 4.968 GHz 46.88 Byl
Start 30.8 MHz Stop 1800 & GHz
#Res BH 106 kHz #UBH 386 kHz Sweep 92.73 ms (1801 pts)
5GHz-10GHz 10GHz-15GHz
Agilent R T 5 Agilent R
Mkrl 7.825 GHz Mkrl 14.678 GHz
Ref 187 dBpY #Arten 18 dB 32.16 dBpv Ref 187 dBpV #Atten 10 dB 33.83 dBpY
#Paak #Peak
Log Log
18 10
dB/ dB/
1] 1]
9.1 791
i dBwY
LgAw LgRv
5182 51 52
M3 FC| M3 FC
AR A .
£(F) 3 £0Fn
FTun ) R . S N | T bbb ] bbbyt o g e Lo
Swp YT L gt L oo Swp
Start 5.008 GHz Stop 10,000 GHz Start 10.009 GHz Stop 15.808 GHz
#Res BH 108 kHz #VBH 380 kHz Steen 4779 ms (1801 pts) #Res BN 100 kHz #UBH 308 kHz, Stigen 477.9 ms (1861 pts)
15GHz-20GHz 20GHz-25GHz
Agilent R T - Agilent R
Mkrl 19.975 GHz Mkrl 24.310 GHz
Ref 167 dBpV #Atten 10 dB 33.98 dBpY Ref 187 dBpl #Atten 10 dB 36.13 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
ol 1]
751 751
By dBuY
LgAw LgRv
SL s 51 52
M3 FC| M3 FC
AR AA L
£(6): £(f [ et
FTun [sbaemnphinirs RN ST oY & " M FTun [Mosiisigbummmabhitain bt eriigmi i i fesons]
Swp Stp
Start 15.008 GHz Stop 20,000 GHz Start 20.009 GHz Stop 25.008 GHz
#Res BH 108 kHz #VBH 300 kHz Sween 4779 ms (1801 pts) #Res BN 100 kHz #UBH 308 kHz Stigen 477.9 ms (1861 pts)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission (EDR)
Tx Ch:Low
30MHz-1GHz 1GHz-5GHz
35 Agilent R T ¥ Agilent R T
Mkrl 352.6 MHz Mkrd  4.504 GHz
Ref 167 dBpV #Atten 10 dB 28.05 dBpY Ref 187 dBpV #Atten 16 dB 51.89 dBpY
#Peak #Peak T
Log Log
18 18
dB/ dB/
4]
s :
. 743
By dBuy T ‘l\?
Lofv LoAv = =
51 §2) 51§52
M3 FC| Start 1,090 GHz Stop 5.000 GHz
AR #Res BH 108 kHz #WBH 306 kHz Sweep 382.3 ms (1001 pts)
£(): R Marker  Trace Type ¥ fixis finplitude
fo g I R 5204 ohe 2383 sl
re X = X
L P TRRYION oy 1 drfbhrsingodpi SRR Y R T 3 & Fren 1.888 GHz 3983 dEnl
4 @ Freg 4884 GHz 51.89 dBuU
Start 30.0 MHz Stop 1000 § GHz
#Res BH 109 kHz #VBH 300 kHz Sweep 92.73 ms (1801 pts)_
S5GHz-10GHz 10GHz-15GHz
‘Agilent R Agilent R
Mkrl 7.798 GHz Mkrl 13.925 GHz
Ref 167 dBpY #Atten 18 dB 30.75 dBuY Ref 167 dBpY #Atten 10 dB 33.18 dBpY
#Peak #Peak
Log Log
1q 18
dB/ dB/
1] 1]
743 4.3
dBpY dBpY
LgAv LgAv
S1 s $1 52
M3 FC M3 FC
AR AR .
£0f) 1 £0f)
FTun it il i ! FTun | gordiniophonh o bl b M e iaaa e
Swp FTOY N ITERTT NG L W Sup
Start 5.000 GHz Stop 10.008 GHz Start 10,000 GHz Stop 15.800 GHz

#Res BH 100 kHz #VEK 388 kHz

Sween 477.9 ms (1661 pts)_ | #Res BH 100 kHz #WBH 300 kHz

Sween 477.9 ms (1081 pts)

15GHz-20GHz

20GHz-25GHz

3 Agilent R Agilent R
Mkrl 17.285 GHz Mkrl 24.295 GHz
Ref 187 dBpY #Atten 16 dB 33.63 dBpY Ref 187 dBpY #Atten 10 dB 36.87 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
DI Dl
74.3 74.3
dBpY dBpV
LAy LaAy
5182 sl 52
M3 FC M3 FC
AR AR 5
£ £0f): PP TN
FTun  [ersdumn® T aeitenn it g M'X‘-Mw.,,wwm TR IO EPW T, B B P VLS TR LR TR ey W S e Hhon ]
Swp Sup
Start 15,060 GHz Stop 20.969 GHz Start 20.060 GHz Stop 25.600 GHz
#Res BH 168 kHz #UBH 368 kHz Sweep 477.9 ms (1001 pts) #Res BH 160 kHz #YBH 300 kHz Sweep 477.9 ms (1001 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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#Res BH 100 kHz

#VBHW 388 kHz

Sweep 477.9 ms (1801 pts)_

#Res BH 100 kHz

#YBH 308 kHz

FCCID : HYQDNNSO025
Conducted Spurious Emission (EDR)
.
Tx Ch:Mid
30MHz-1GHz 1GHz-5GHz
‘Agilent R T Agilent R T
Mkrl 916.6 MHz Mkrl 2.448 GHz
Ref 187 dBpY #Atten 18 dB 26.26 dBuY Ref 187 dBpY #ftten 10 dB 95.07 dBpY
#Peak #Peak
Log Log
10 10
dB/ dB/
—
Dl Dl 5
75.8 75.8
dbpY dBpv ‘n? T
LgAv LgAv 5
S1 2 5132
M3 FC Start 1,009 GHz Stop 5000 GHz
AR #Res BH 188 kHz #4BH 388 kHz Sweep 382.3 ms (1081 pis)
£ Marker  Trace Type % Rxis Anplitude
i : SR
Snp oo RSN PTIFRN SN APTTRC e PR T PYYOY TRENIN A A H cay F:E aRd o 3777 dEEU
4 [&5) Freg 4.880 GHz 48,39 dBpl
Start 30.0 MHz Stop 1098 6 GHz
#Res BH 108 kHz #UBM 360 kHz Sweep 92.73 ms (10081 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent R T ¥ Agilent R T
Mkrl 7.155 GHz Mkrl 14.700 GHz
Ref 167 dBpY #Atten 18 dB 31.88 dBuY Ref 187 dBpY #Atten 10 dB 32.67 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
DI ol
75.8 75.8
dBpY dBpy
Loy LoAv
5182 5152
M3 FC M3 FC
AR AR ]
£(: 1 £0: 3
FTun i P P L FTun | vt b i N WMM“ bbb
St et ¥ kgt . b Swp s
Start 5,098 GHz Stop 10.000 GHz Start 10089 GHz Stop 15.000 GHz
#Res BH 168 kHz #UBH 368 kHz Sweep 477.9 ms (1001 pts) #Res BH 168 kHz #VBH 388 kHz Sweep 477.9 ms (1001 pis)
15GHz-20GHz 20GHz-25GHz
3 Agilent R ¥ Agilent R
Mkrl 15.679 GHz Mkrl 24.315 GHz
Ref 167 dBpV #Atten 10 dB 32.75 dBpY Ref 107 dBpV #Atten 10 dB 37.44 dBpV
#Peak #Peak
Log Log
18 18
dB/ dB/
DI ol
75.0 75.8
dBpY dBpY
LAy LgAv
51 §2 S1 S22
M3 FC M3 FC R
AR AR
£(f): £(f): i
FTun  [bpnkiitt % Loty sl o rrtrosi — FTun bbb, o h WWW MW
Swp Sup
Start 15,009 GHz Stop 20.000 6Hz | Start 20.060 GHz Stop 25.000 GHz

Sweep 477.9 ms (1081 pts)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission (EDR)
.
Tx Ch:High
30MHz-1GHz 1GHz-5GHz
Agilent R T 3 Agilent R T
Mkrl 4364 MHz Mkrd  4.968 GHz
Ref 167 dBpV #Atten 10 dB 26.53 dBpY Ref 107 dBpl #Atten 10 dB 45.87 dBpY
#Poak #Peak
Log Log
18 19
dB/ dB/
4
7 s :
dBpY Bl ﬁl? o
LgAw Lofv | v &=
S1 82 51 82
M3 FC| Start 1.006 GHz Stop 5.008 GHz
AA #Res BN 168 kHz #UBH 308 kHz Smeep 382.3 ms (1001 pts)
£ Marker  Trace Type % Axis Amplitude
FTun 1 1 [EN Freq 2.488 GHz 94,38 dBpll
5 & 2 [ Fraq 3.364 GHz 48.18 dBpU
LI TR Y NP YR bttt Ao < bl 3 @ Freq 4.132 GHz 38.15 dBul
] &N Freg 4.968 GHz 48.87 dBpll
Start 30.8 MHz Stop 1800 & GHz
#Res BH 106 kHz #UBH 386 kHz Sweep 92.73 ms (1801 pts)
5GHz-10GHz 10GHz-15GHz
Agilent R 55 Agilent R
Mkrl 7.108 GHz Mkrl 13.205 GHz
Ref 187 dBpY #Atten 18 dB 30.46 dBpv Ref 187 dBpV #Atten 10 dB 34.10 dBpY
#Paak #Peak
Log Log
18 10
dB/ dB/
1] 1]
743 743
dBpY dBpY
LgAw LgRv
5182 51 52
M3 FC| M3 FC
An AR .
£(F) 1 £0Fn
FTun ) e, . LBk ek FTun bt I R hwwmﬂwmw b e ik
RIS T T i ¥ L i Swp
Start 5.008 GHz Stop 10,000 GHz Start 10.009 GHz Stop 15.808 GHz
#Res BH 108 kHz #VBH 300 kHz Steen 4779 ms (1801 pts) #Res BN 100 kHz #UBH 308 kHz Stigen 477.9 ms (1861 pts)
15GHz-20GHz 20GHz-25GHz
Agilent R - Agilent R
Mkrl 17.315 GHz Mkrl 24.370 GHz
Ref 167 dBpV #Atten 10 dB 33.39 dBpY Ref 187 dBpl #Atten 10 dB 36.15 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
74.3 743
dBpY dBRl
LgAw LgRv
SL s 51 52
M3 FC| M3 FC
An , An L
£ef): £ehx el
FTun st bisdunongt gy, ‘WWWMWM' T I T R R N e L a iyt
Swp Stp
Start 15.008 GHz Stop 20,000 GHz Start 20.009 GHz Stop 25.008 GHz
#Res BH 108 kHz #VBH 308 kHz Steen 4779 ms (1801 pts) #Res BN 100 kHz #UBH 308 kHz Stigen 477.9 ms (1861 pts)

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission
Rx Ch:Mid
30MHz-1GHz 1GHz-5GHz
% Agilent R % Agilent R
Mkrl 313.2 MHz Mkr2 1628 GHz
Ref 96.99 dBpV #Atten @ dB 21.11 dBpY Ref 98.99 dBpV #ftten 6 dB 34.55 dBpV
#Peak #Peak
Log Log
16 10
dB/ dB/
LaAv LRy et " ot &
51 s2 sl 52
M3 FC| Start 1.008 GHz Stop 5.800 GHz
AR #Res BH 168 kHz #WBH 300 kHz Sweep 382.3 ms (1001 pts)
£(f): 1 Marker  Trace Type H Axis Anplitude
FTun ‘ | " 1 @ Freq 2.444 GHz 48,36 dBuU
s [ - Tl . TP W ey 2 @ Freg 1.628 GHz 34.55 dBl
Start 30.0 MHz Stop 1000 § GHz
#Res BH 188 kHz #VEW 306 kHz Sweep 92.73 ms (1681 pts)
5GHz-10GHz 10GHz-15GHz
W Agilent R T ‘Agilent R T
Mkrl 7.888 GHz Mkrl 13.748 GHz
Ref 96.99 dBpY #Atten @ dB 20.70 dBwy Ref 96.99 dBpY #ftten 0 dB 23.05 dBpV
#Peak #Peak
Log Log
10 10
dB/ dB/
LgAv LgAv
S1 2 5132
M3 FC M3 FC
An Af )
£ 1 £ 3
FTun M o N FTun | swaimions PRI IRVRR ey I g et AR R
Snp e 7 e e Sup
Start 5.000 GHz Stop 10.008 GHz Start 10,000 GHz Stop 15.800 GHz
#Res BH 160 kHz +UBH 300 kHz Sweep 477.9 ms (1601 pts) | #Res BH 188 kHz #WEH 390 kHz Sween 477.9 ms (1001 pts)
15GHz-20GHz 20GHz-25GHz
3 Agilent R T ¥ Agilent R T
Mkrl 15.220 GHz Mkrl 24.335 GHz
Ref 96.99 dBpY #Atten @ dB 22.60 dBpy Ref 96.99 dBpY #Atten 0 dB 27.35 dBpV
#Peak #Peak
Log Log
16 16
dB/ dB/
Loy LoAv
5182 5152
M3 FC M3 FC
ARl = 1
£ £ T
Frun b Satatbboniot P ittt bt g8 | FTun [ttt PN PR TP R YR Sl e Py
Swp Swp
Start 15098 GHz Stop 20.608 GHz Start 20.088 GHz Stop 25.000 GHz
#Res BH 160 kHz #UBH 368 kHz Sweep 477.9 ms (1001 pts) #Res BH 168 kHz #VBH 380 kHz Sweep 477.9 ms (1001 pis)

UL Japan, Inc.
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Conducted Spurious Emission

Band Edge compliance

. . .
Hopping on (Ch:Low) Hopping on (Ch:High)
Agilent R T 3 Agilent R T
Mkrd  2.385 80 GHz Mkrl 2.477 90 GHz
Ref 167 dBpV #Atten 10 dB 36.91 dBpY Ref 107 dBpl #Atten 10 dB 95.55 dBpY
#Peak I #Peak .
Log Log
19 A 1w LA T
B / Vv .y |V VU V]V Y \
,JH \\
ol n ol \.
8 [ 2 Y 755 2 2
4By dBpY
o [ T I A S ot A B o 7
S1 82 51 82
Center 2.384 80 GHz Span 20 MHz Center 2.434 68 GHz Span 26 MHz
#Res BH 206 kHz #UBH 200 kHz Sweep 1 ms (1001 prs) #Res BN 200 kHz #UBH 208 kHz Sweep 1 ms (1001 pts)
Marker  Trace Type ¥ Rxis Anplitude Marker  Trace Type ¥ s fmplitude
1 @ Freg 2.462 12 GHz 95.88 dBull 1 [EN Freq 2.477 B8 BHz 95.55 dBpll
2 @ Freq 2.468 B8 GHz 50.56 dBpll 2 [ Fraq 2.443 58 GHz 33.92 dBpU
3 @ Freg 2.398 88 GHz 37.87 dBpll 3 @ Freq 2.491 88 GHz 34.67 dByU
] @ Freg 2.385 BB GHz 36.91 dBpll
Hopping off (Ch:Low) Hopping off (Ch:High)
Agilent R T 55 Agilent R T
Mkr3 2.399 0@ GHz Mkr3 2.491 36 GHz
Ref 187 dBpY #Atten 18 dB 29.57 dBpv Ref 187 dBpV #Atten 10 dB 34.15 dBpY
#Peak N #Peak A
Log Log
18 1 T
B/ Ji \\ 4B/ [T
P ER
ol ot A | o o L.
741 /_/ 755 é 3
B Bl [ ] -
Lo " o] e p i e gl e P b oo Lo I N PPN WL
5182 51 52
Center 2.394 80 GHz Span 28 MHz Center 2.484 68 GHz Span 26 MHz
#Res BH 206 kHz #BH 280 kHz Sween 1 ms (1801 pts)y #Res BH 208 kHz #UBH 208 kHz Sweep 1 ms (1801 pts)
Marker  Trace Type W iz finplituda Markar  Trace Type W fids fimplituda
1 @ Freg 2.402 16 GHz 94.11 dBull L @ Freq 2.479 84 GHz 85.51 dByll
2 @ Freg 2.460 BB GHz 52.98 dBull 2 @ Freq 2.483 58 BHz 37.35 dBpll
3 €l Freq 2.398 BB GHz 29.57 dBull 3 &N Freq 2.491 35 BHz 34.15 dBpll
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission (EDR)

Band Edge compliance

o . .
Hopping on (Ch:Low) Hopping on (Ch:High)
Agilent R T 3 Agilent R T
Mkrd 2385 96 GHz Mkrl 2.474 16 GHz
Ref 167 dBpY #Atten 18 dB 36.09 dBpV Ref 167 dBpY #ftten 18 dB 96.50 dBpY
#Poak T #Peak [
Log Log
18 ¥ 10 (]
dB/ / dB/ jl
. -
ol ol ‘L
77.8 4 6.5 ‘1\ &
S1 52 51 52
Center 2.384 80 GHz Span 20 MHz Center 2.434 68 GHz Span 26 MHz
#Res BH 206 kHz #UBH 200 kHz Sweep 1 ms (1001 prs) #Res BN 200 kHz #UBH 208 kHz Sweep 1 ms (1001 pts)
Marker  Trace Type ¥ Rxis Anplitude Marker  Trace Type X s fmplitude
1 @ Freg 2.461 88 GHz 97.63 dBull 1 [EN Freq 2.474 16 BHz 95.58 dBpll
2 @ Freq 2.468 B8 GHz 47.99 dBpl 2 [ Fraq 2.43 58 GHz 39.69 dBpU
3 @ Freg 2.398 88 GHz 35.42 dBpll 3 @ Freq 2.486 88 GHz 35.83 dBul
] @ Freg 2.385 86 GHz 36.69 dBpll
Hopping off (Ch:Low) Hopping off (Ch:High)
Agilent R T 55 Agilent R T
Mkrl 2.402 16 GHz Mkrl 2.479 96 GHz
Ref 107 dBpY #Atten 18 dB 97.66 dBpv Ref 187 dBpV #Atten 10 dB 96.15 dBpY
#Peak T #Peak 1
Log Log
16 / b\ 18
4B/ [ ¢B/ [
fﬁj L, : R \L,\
o ] ot
776 76.1
dBpY dBpY N m"
Lo vt mtetgorrd] oot ket Lofv L A T Do mmti S
5152 51 52
Center 2.394 80 GHz Span 28 MHz Center 2.484 68 GHz Span 26 MHz
#Res BH 206 kHz #BH 280 kHz Sween 1 ms (1801 pts)y #Res BH 208 kHz #UBH 208 kHz Sweep 1 ms (1801 pts)
Marker  Trace Type W iz finplituda Markar  Trace Type W fids fimplituda
1 @ Freg 2.402 16 GHz 97.86 dBull L @ Freg 2.479 96 GHz 96.15 dBul
2 @ Freg 2.460 BB GHz 55.83 dBull 2 @ Freq 2.483 58 GHz 41.22 dBpll
3 Il Freq 2.398 BB GHz 38,97 dBull
4 Il Freq 2,365 B2 GHz 31.38 dBpl
UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99% Occupied Bandwidth

Hopping ON Hopping OFF, Ch: Low

i Agilent R T 3 Agilent R T

Ref @ dBm #Atten 16 dB Ref @ dBm #Atten 10 dB

#Peak N #Peak

Log Log

w |/ 7 10

B | V]| ey o] i

N i

L ——

LgAw LgAv

ML $2) Ml 52

Start 2.408 00 GHz Stop 2.483 50 GHz Center 2.482 808 GHz Span 3 MHz
#Res BH 1 MHz #WYBH 3 MHz Sweep 1 ms (1001 pts) #Res BN 100 kHz #UBH 308 kHz Sweep 1 ms (1981 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 Occupied Bandwidth Occ BH X Pur  99.08 7

78.5269 MHz * dB -26.00 B 958.6779 kHz X dB 26,00 4B

Transmit Freq Error  -546.033 kHz Transmit Freq Error  -12.917 kHz

% dB Banduidth 81.205 MHz % dB Bandwidth 1.385 MHz

Hopping OFF, Ch: Mid Hopping OFF, Ch: High
3 Agilent R T # Agilent R T
Ref @ dBm #Atten 14 dB Ref @ dBm #ftren 10 dB
#Poak #Peak
Log Log
18 16
dB/ o - 8/ o] Mg
Y r
/ e}
[t
LgAv LgAv
ML $2) Ml 52
Center 2.441 808 GHz Span 3 MHz Center 2.480 608 GHz Span 3 MHz
#Res BH 100 kHz #JBH 300 kHz Sweep 1 ms (1001 pts) #Res BH 100 kHz #UBH 3080 kHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  89.00 %
9555344 kHz X db 2000 956.4667 kHz X dB ~26.00 4B

Transmit Freq Error  -17.363 kHz Transmit Freq Error  -19.227 kHz

% dB Bandwidth 1.313 MHz x dB Bandwidth 1.303 MHz
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99% Occupied Bandwidth (EDR)

Hopping ON Hopping OFF, Ch: Low
i Agilent R T A Agilent R T
Ref @ dBm #Atten 16 dB Ref @ dBm #Atten 10 dB
#Peak N #Peak
Log Log
w |/ y 19 [
B/ V]| s b 3
s 2> l{ KN s
|L T m———
LgAw LgAv
M1 $2] Ml §2
Start 2.408 00 GHz Stop 2.483 50 GHz Center 2.482 808 GHz Span 3 MHz
#Res BH 1 MHz #WYBH 3 MHz Sweep 1 ms (1001 pts) #Res BN 100 kHz #UBH 308 kHz Sweep 1 ms (1981 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7 Occupied Bandwidth Occ BW Z Par  99.00 7
78,6959 MHz ®x dB -26.00 dB 1.2704 MHz %X dB -26.00 dB
Transmit Freq Error  -871.657 kHz Transmit Freq Error  -4.827 kHz
% dB Bandwidth 81.735 MHz % dB Bandwidth 1.541 MHz
Hopping OFF, Ch: Mid Hopping OFF, Ch: High
3 Agilent R T # Agilent R T
Ref @ dBm #Atten 14 dB Ref @ dBm #ftren 10 dB
#Poak #Peak
Lag PN SN Log [~
19 10 I
B/ Ed R dB/ L 4
E3 &« Y <~
e R e
LgAv LgAv
ML $2] Ml $2
Center 2.441 808 GHz Span 3 MHz Center 2.480 608 GHz Span 3 MHz
#Res BH 100 kHz #JBH 300 kHz Sweep 1 ms (1001 pts) #Res BH 100 kHz #UBH 3080 kHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Occ BN 7 Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  89.00 %
1.2538 MHz % dB  -26.00 dB 1.2286 MHz ®x dB -26.00 JB
Transmit Freq Error  -17.508 kHz Transmit Freq Error  -19.399 kHz
% dB Bandwidth 1.525 MHz % dB Bandwidth 1.583 MHz
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APPENDIX 3:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Calibration Date *
Item Interval(month)
MOS-14 | Thermo-Hygrometer Custom CTH-180 AT 2006/01/19 * 24
MPM-09 | Power Meter Anritsu ML2495A AT 2007/09/22 * 12
MPSE-12 | Power sensor Anritsu MA2411B AT 2007/09/22 * 12
MSA-10 | Spectrum Analyzer Agilent E4448A AT 2007/07/04 * 12
MAT-22 | Attenuator(10dB) Orient Microwave BX10-0476-00 AT 2007/03/07 * 12
DC-18GHz
MCC-66 Microwave Cable Schner SUCOFLEX102 AT 2007/04/03 * 12
1G-40GHz
MAEC-02 | Anechoic Chamber TDK Semi Anechoic RE 2007/04/02 * 12
Chamber 3m
MHA-06 |Horn Antenna Schwarzbeck BBHA9120D RE 2007/01/30 * 12
MCC-47 |Microwave Cable Suhner SUCOFLEX104 RE 2007/08/28 * 12
1G-26.5GHz
MCC-16 |Microwave Cable Suhner SUCOFLEX 104 RE 2007/02/22 * 12
1G-26.5GHz
MPA-10 | Pre Amplifier Agilent 8449B RE 2007/09/27 * 12
MHEF-06 | High Pass Filter Tokimec TF323DCA RE 2007/05/30 * 12
3.5-24GHz
MSA-04 Spectrum Analyzer Agilent E4448A RE 2007/06/20 * 12
MSTW-14 | EMI measurement TSJ TEPTO-DV RE -
program
MOS-02 | Digital Humidity N.T NT-1800 RE 2006/11/27 * 12
Indicator
MIM-05 Measure PROMART SEN1955 RE -
MBA-02 Biconical Antenna Schwarzbeck BBA9106 RE 2006/10/07 * 12
MLA-02 | Logperiodic Antenna Schwarzbeck USLP9143 RE 2006/10/07 * 12
MAT-07 | Attenuator(6dB) Weinschel Corp 2 RE 2006/12/27 * 12
MCC-12 | Coaxial Cable Fujikura/Agilent - RE 2007/02/27 * 12
MPA-09 | Pre Amplifier Agilent 8447D RE 2007/09/13 * 12
MHA-02 |Horn Antenna EMCO 3160-09 RE 2007/01/30 * 12

The expiration date of the calibration is the end of the expired month.
All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or

international standards.
As for some calibrations performed after the tested dates, those test equipment have been controlled by means of
an unbroken chains of calibrations.

Test Item: RE: Radiated Emission
AT: Antenna Terminal Conducted test
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